
Electronic Filing - Received, Clerk's Office, August 29, 2008 
                     * * * * * R2009-008 * * * * *

 



Final, 8-13-08 

 
 

TECHNICAL SUPPORT DOCUMENT FOR THE 

SITE-SPECIFIC BORON STANDARD FOR THE  

SPRINGFIELD METRO SANITARY DISTRICT SPRING CREEK PLANT 

SANGAMON COUNTY, ILLINOIS 

 
 
 
 
 
 
 

Prepared for: 

CITY OF SPRINGFIELD OFFICE OF PUBLIC UTILITIES 

Springfield, Illinois 

 
 
 
 
 
 
 
 
 

Prepared by: 

HANSON PROFESSIONAL SERVICES INC. 

1525 South Sixth Street 

Springfield, Illinois  62703 

 

 
 
 

August 2008 
 

Copyright © 2008 by Hanson Professional Services Inc. All rights reserved. This document is intended solely for the use of the 
individual or the entity to which it is addressed. The information contained in this document shall not be duplicated, stored 
[...]
Total  2,236,129  2,211,386 2,361,297  2,579,723  2,264,660  

Electronic Filing - Received, Clerk's Office, August 29, 2008 
                     * * * * * R2009-008 * * * * *

 



 

I\07jobs\07E0039\Admin\14 Reports\Tech. Support Doc 2-8 

TABLE 2-5 
 

CITY WATER, LIGHT AND POWER 
MONTHLY GROSS THERMAL EFFICIENCY 2002 - 2007 

(in percent) 
 

 2002 2003 2004 2005 2006 2007 

 
January 32.62 33.16 32.40 32.76 32.78 32.34 

February 32.15 32.97 32.26 32.92 32.57 32.22 

March 30.77 31.71 31.93 32.78 30.94 32.26 

April 32.56 31.02 31.67 31.34 30.28 31.01 

May 34.05 32.83 33.40 33.38 30.89 33.36 

June 33.09 34.00 33.45 32.68 32.91 32.19 

July 32.73 32.65 33.32 32.11 32.21 32.66 

August 32.33 32.79 33.59 31.77 31.14 31.41 

September 32.94 33.71 33.39 32.33 33.41  

October 33.71 32.84 33.39 32.93 32.88  

November 33.59 33.18 33.48 32.68 32.79  

December 33.40 33.07 33.23 32.27 32.16  

Annual 32.83 32.83 32.96 32.50 32.08  

 

Electronic Filing - Received, Clerk's Office, August 29, 2008 
                     * * * * * R2009-008 * * * * *

 



 

I\07jobs\07E0039\Admin\14 Reports\Tech. Support Doc 2-9 

and the water seals between the boilers and the ash hoppers is also taken from the 

circulating cooling water system.   

 

The majority of the consumptive use of lake water for the facility is ash sluicing water, 

which accounts for about 3.9 million gallons of lake water usage per day.   The ash 

transport systems discharge to two settling ponds (ash ponds).  The ash ponds also 

receive wastewater treatment plant sludge, leachate collected from the scrubber sludge 

landfill, lime sludge from the filter plant, and miscellaneous water streams from the 

Dallman Power Station including the FGDS effluent water. The supernatant from these 

two ash ponds flows into a clarification pond.   Combining wastewater from the various 

sources provides for settling and neutralization in the Clarification Pond.   The ash sluice 

waters are typically acidic with suspended solids; the filter plant wastes are normally 

alkaline with excess lime availability; and the wastewater plant sludge contains polymer 

and coagulants for flocculation.  The discharge from the Clarification Pond normally 

flows into Sugar Creek through CWLP’s NPDES Outfall 004. 

 

2.3 CWLP Existing Outfall and Discharge Description 

 

 CWLP's NPDES permit IL0024767, issued December 5, 2001, regulates discharges 

from 16 outfalls at the CWLP facility.  Outfall numbers 001 through 011 apply to process 

discharges at the facility and are shown in Figure 2-1.  Outfall numbers 012 through 016 

apply to storm water runoff from the industrial site.  Outfalls 003, 004, and 016 discharge 

into Sugar Creek; all of the other outfalls discharge into Lake Springfield.  Discharge from 

Outfall 003 consists mainly of potable water and raw water collected from various 

equipment drains, floor drains, and roof drains at the Lakeside Power Station.  The drainage 

is routed from the power plant through an underground pipe that outfalls into the Sugar 

Creek channel near the east side of the spillway at Spaulding Dam.  Discharge from Outfall 

003 has been identified as containing high concentration of boron, the result of contact with 

accumulations of ash in the discharge area.  Effluent from the Ash Clarification Pond 

discharges into Sugar Creek through Outfall 004.  This discharge also contains a high 

concentration of boron. 

Electronic Filing - Received, Clerk's Office, August 29, 2008 
                     * * * * * R2009-008 * * * * *

 



FOR THE SITE-SPECIFIC BORON STANDARD
FOR THE SMSD SPRING CREEK PLANT

SPRINGFIELD, ILLINOIS
HANSON NO. 07E0039 FIGURE  2-1

TECHNICAL SUPPORT DOCUMENT

2-10

Electronic Filing - Received, Clerk's Office, August 29, 2008 
                     * * * * * R2009-008 * * * * *

 



 

I\07jobs\07E0039\Admin\14 Reports\Tech. Support Doc 2-11 

 The former NPDES permit IL0024767, issued September 29, 1993, required CWLP 

to limit and monitor the concentrations of boron in Outfall 003 and Outfall 004 discharges to 

Sugar Creek.  The permit limit for boron was 1.0 mg/L, with compliance to be achieved by 

December 14, 1994.  In response to the issuance of this permit, CWLP commissioned a 

study to evaluate the ecological and water quality impacts of boron levels discharged into 

Sugar Creek and associated sections of the Sangamon River and the South Fork of the 

Sangamon River (Technical Support Document for Petition for Adjusted Boron Standards 

for Sugar Creek and the Sangamon River, Hanson Engineers Incorporated, March 1994).  

Ultimately, CWLP petitioned the Illinois Pollution Control Board and was granted an 

adjusted standard for boron.  The following adjusted standard for boron is now applicable:  

11.0 mg/L from CWLP's Outfall 003 at Spaulding Dam on Sugar Creek to its confluence 

with SMSD’s Sugar Creek Plant Outfall 008; 5.5 mg/L from SMSD's Outfall 008 to its 

confluence with the South Fork of the Sangamon River; and 2.0 mg/L from the confluence 

of Sugar Creek and the South Fork of the Sangamon River to 100 yards downstream of the 

confluence of the Sangamon River with Spring Creek, a total distance of approximately 20 

river miles. 

 
            Historically, CWLP has been able to operate while meeting the adjusted boron 

standard in Sugar Creek.  During normal plant operation, boron concentrations at Outfall 

004 have been within the adjusted standard despite high boron concentrations in the FGDS 

effluent water stream generated during gypsum dewatering (FGDS blowdown).  This FGDS 

blowdown, combined with seal water from the FGDS pumps, is mixed with the Water 

Treatment Plant sludge and transferred to the ash pond system.  However since selective 

catalytic reduction (SCR) air pollution control systems for nitrous oxide removal were 

added to the three Dallman Units in 2003, CWLP has had difficulty complying with the 

adjusted standard for boron in Sugar Creek when the SCRs have been in operation.  The 

SCRs operate during the ozone season, from May 1 through September 30.  Apparently, 

trace ammonia concentrations from SCR operation results in increased leaching of boron 

and/or increased boron solubility in the Dallman ash pond, increasing boron levels to the 

clarification pond.  The increased boron levels from the Dallman ash pond are below the 

adjusted standard, but when the boron content of the FGDS blowdown is added to the 

Electronic Filing - Received, Clerk's Office, August 29, 2008 
                     * * * * * R2009-008 * * * * *

 



 

I\07jobs\07E0039\Admin\14 Reports\Tech. Support Doc 2-12 

clarification pond, the boron concentration at Outfall 004 exceeds the adjusted standard in 

Sugar Creek.  Although trace ammonia concentrations are also found in the gas stream to 

the FGDS, the effect on the boron concentration in the FGDS blowdown can not be 

quantified because operational variables within the FGDS process result in a wide range of 

boron levels in the FGDS blowdown.  It is notable that conversion to a dry fly ash system 

will not eliminate this high boron FGDS effluent water stream since it is generated by the air 

pollution control equipment and is not associated with the fly ash disposal system. 

 

 

2.4 Proposed CWLP Discharge to SMSD 

 
 CWLP proposes that, in lieu of discharging the FGDS effluent water to the ash 

pond system, the wastewater be collected, pretreated, and pumped to the SMSD Spring 

Creek Plant for treatment.  This waste stream is estimated to have an average flow rate of 

187 gallons per minute (gpm) or about 270,000 gallons per day (gpd) and a boron 

concentration of 450 mg/L.  This estimated average flow includes FGDS effluent water 

from the Dallman Units 31 and 32, Dallman Unit 33, and Dallman Unit 4.  Specifically, 

CWLP proposes constructing two 250,000 gallon holding tanks and a ClariCone™ solids 

contact clarifier with a 240 gpm capacity to pretreat the waste stream prior to pumping 

the water to the Spring Creek Plant for treatment.  The ClariCone™ is designed to allow 

mixing, flocculation, and sedimentation to take place within a completely hydraulically 

driven vessel.  The conically shaped concentrator maximizes the FGDS blowdown 

discharge concentration and allows plant personnel to visually monitor FGDS blowdown 

discharge.  The pretreatment is not expected to significantly reduce the boron 

concentration, but will significantly reduce solids sent to the Spring Creek Plant.  The 

ClariCone™ will recycle solids back to the FGD process. 

 

2.5 Spring Creek Wastewater Plant Description 

 

The Springfield Metro Sanitary District owns and operates the Spring Creek and 

Sugar Creek wastewater treatment plants.  The Sugar Creek plant was put into service in 

Electronic Filing - Received, Clerk's Office, August 29, 2008 
                     * * * * * R2009-008 * * * * *

 



 

I\07jobs\07E0039\Admin\14 Reports\Tech. Support Doc 2-13 

1973 and treats wastewater and storm water from the southeast and eastern sections of 

Springfield and adjacent service areas.  The Spring Creek plant was constructed in 1928 

with major improvements in the 1930s.  It handles wastewater and storm water flows 

from the southwest, west and northern parts of Springfield and surrounding service areas.  

The last major improvements to increase the capacity of the Spring Creek plant were 

constructed in 1973. 

 

The population served by the Spring Creek WWTP from 2000 U.S. Census data 

was 90,300 and has increased just over one percent per year on average for the previous 

ten years.  It is an activated sludge treatment plant that provides from treatment and 

removal of biological oxygen demand (BOD), total suspended solids (TSS), ammonia 

and bacteria.  The treatment plant consists of the following main unit processes as shown 

in Figure 2-2. 

 

1. Screening for large solids removal, 

2. Grit removal for removing heavier sand and grit particles 

3. Primary clarifiers remove solids and biological matter 

4. Aeration tanks are the main biological treatment process 

5. Secondary clarifiers remove the remaining fine solids particles and activated 

sludge is returned from these clarifiers to the aeration tanks 

6. Disinfection is performed on a seasonal basis from May through October 

7. Anaerobic sludge digestion is used to stabilize primary and secondary waste 

sludge which is then stored and biosolids are land applied when weather 

permits 

8. Excess flow clarifiers provide primary treatment during high flow storm 

events 

 

The Spring Creek WWTP discharges its effluent into the Sangamon River at the 

confluence of Spring Creek and the river.  The discharge from the treatment plant flows 

into a 72-inch diameter concrete pipe and is conveyed approximately 5,990 ft before  

  

Electronic Filing - Received, Clerk's Office, August 29, 2008 
                     * * * * * R2009-008 * * * * *

 



Electronic Filing - Received, Clerk's Office, August 29, 2008 
                     * * * * * R2009-008 * * * * *

 



 

I\07jobs\07E0039\Admin\14 Reports\Tech. Support Doc 2-15 

discharging into the river.  The 72-inch outfall sewer was constructed in 1973.  The 7-day 

10-year low flow in the Sangamon River upstream of the Spring Creek discharge is 54.8 

cubic feet per second (cfs) or 35.4 MGD.  The Spring Creek WWTP has a seasonal 

disinfection exemption that only requires disinfection for the months of May through 

October. 

 

2.6 Spring Creek Wastewater Plant Operation 

 

The Spring Creek wastewater plant operates 24 hours per day, seven days per 

week.  The plant is staffed by 7 full-time operators from 7 a.m. to 11 p.m.  There is a 

separate maintenance crew on site 8 hours per day, 5 days per week. 

 

The Spring Creek plant has an average design capacity of 20 MGD.  The average 

and maximum flows for 2004 through 2006 are detailed in Table 2-6. 

 

Monthly flows in these three years have ranged from 11.8 MGD to a peak flow 

over 50 MGD.  The design maximum flow of the plant is currently 50 MGD, which is 

greater than the 2005 peak of 49 MGD, but 49 MGD puts the plant at 98 percent of its 

rated maximum capacity.   

 

On average the plant discharge is less than the 7-day 10-year low flow of the 

receiving stream, the Sangamon River which is 54.8 cfs or 35.4 MGD.  A Spring Creek 

plant 7-day low flow of 11.31 MGD will be used for the calculation of the boron 

concentration under the proposed scenario.  This flow rate is based on the 7-day low flow 

presented on the 2002 ISWS map.  However, daily effluent flows as low as 9.29 MGD 

were observed in September 2007.  

 

The requirements for complete treatment of flows to the Spring Creek WWTP as 

required by NPDES Permit No. IL0021989 are detailed in Table 2-7.  SMSD anticipates 

there will be changes in the current NPDES permit after it expires July 31, 2009.  At that 

  

Electronic Filing - Received, Clerk's Office, August 29, 2008 
                     * * * * * R2009-008 * * * * *

 



 

I\07jobs\07E0039\Admin\14 Reports\Tech. Support Doc 2-16 

 

 

 

 

 

TABLE 2-6 

SPRING CREEK WASTEWATER TREATMENT PLANT FLOWS 2004 - 2007 

 

Year Daily Average Flow 
(MGD) 

Maximum Daily Flow  
(MGD) 

2004 20.72 50 

2005 20.39 49 

2006 20.11 48 

2007 19.12 48 

2004-2007 20.09 50 

 

Electronic Filing - Received, Clerk's Office, August 29, 2008 
                     * * * * * R2009-008 * * * * *

 



 

I\07jobs\07E0039\Admin\14 Reports\Tech. Support Doc 2-17 

TABLE 2-7 

NPDES PERMIT NO. IL0021989 

 

Effective Date: August 1, 2004 

Expiration Date: July 31, 2009 

Receiving Stream: Sangamon River 

Discharge Number and Name: 007 STP Outfall 

 
Design Average Flow (DAF):........................................................... 20.0 MGD 
 
Design Maximum Flow (DMF): ....................................................... 50.0 MGD 
 
Carbonaceous Biochemical Oxygen Demand (CBOD5):................. 10 mg/L (mo. avg.) 

         20 mg/L (daily max.) 

 
Total Suspended Solids (TSS): ......................................................... 12 mg/L (mo. avg.) 

         24 mg/L (daily max.) 

 
Ammonia Nitrogen (March): ............................................................ 4.4 mg/L (mo. avg.) 

10.1 mg/L (daily max.) 

 
Ammonia Nitrogen (April, May, Sept., Oct.): .................................. 3.3 mg/L (mo. avg.) 

         6.4 mg/L (daily max.) 

 
Ammonia Nitrogen (June-Aug.): ...................................................... 2.0 mg/L (mo. avg.) 

         6.4 mg/L (daily max.) 

 
Ammonia Nitrogen (Nov.-Feb.): ...................................................... 7.9 mg/L (mo. avg.) 

         14.4 mg/L (daily max.) 

 
Fecal Coliform (May-Oct.): .............................................................. 400 cfu/100 mL (daily max.)

 
Chlorine Residual (May-Oct.): ......................................................... 0.05 mg/L (daily max.) 

 

Electronic Filing - Received, Clerk's Office, August 29, 2008 
                     * * * * * R2009-008 * * * * *

 



 

I\07jobs\07E0039\Admin\14 Reports\Tech. Support Doc 2-18 

time, construction should be underway for expansion of the treatment plant which will 

require NPDES permit modifications due to increased hydraulic capacity.  The SMSD 

has given consideration to ammonia nitrogen and total phosphorus requirements for the 

future as discussed in more detail later in this report.   

 

Based upon the 2006 plant influent data, the carbonaceous BOD5 concentration 

ranges from 157 to 214 milligrams per liter (mg/L) with an average of 172 mg/L.  The 

CBOD5 removal after primary, secondary and tertiary treatment is about 98 percent, for 

an average effluent CBOD5 of approximately 3 mg/L. 

 

The total suspended solids (TSS) concentration has a range from 132 to 307 mg/L 

with an average of 198 mg/L for 2006.  With a removal rate of over 96 percent, the 